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Executive summary 26 

This guideline describes the information to be included in the Summary of Products Characteristics 27 

(SmPC) and Package Leaflet for technetium (99mTc) macrosalb. 28 

1.  Introduction (background) 29 

The purpose of this core SmPC and Package Leaflet is to provide applicants and regulators with 30 

harmonised guidance on the information to be included in the SmPC for technetium (99mTc) macrosalb. 31 

This guideline should be read in conjunction with the core SmPC and Package Leaflet for 32 

Radiopharmaceuticals1, the QRD product information templates and the guideline on Summary of 33 

Product Characteristics. 34 

This core SmPC has been prepared on the basis of national SmPCs, and taking into account the 35 

published scientific literature. Any marketing authorisation application or variation of a marketing 36 

authorisation for a radiopharmaceutical product containing technetium (99mTc) macrosalb should be 37 

accompanied by the required data and documents for the application to be valid. 38 

The indications in section 4.1 of this core SmPC are provided as possible clinical settings at the time of 39 

publication of this core SmPC. However, this list of clinical settings does not waive the need to submit 40 

the required studies to support the claimed indication or an extension of indication. 41 

2.  Scope 42 

This core SmPC and Package Leaflet covers technetium (99mTc) macrosalb. 43 

3.  Legal basis 44 

This guideline has to be read in conjunction with Article 11 of Directive 2001/83 as amended, and the 45 

introduction and general principles (4) and part I of the Annex I to Directive 2001/83 as amended. 46 

4.  Core SmPC and Package Leaflet for technetium (99mTc) 47 

macrosalb 48 

  49 

                                                
1Concept paper on the harmonisation and update of the clinical aspects in the authorised conditions of use for 
radiopharmaceuticals and other diagnostic medicinal products (EMEA/CHMP/EWP/12052/2008) 
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< This medicinal product is subject to additional monitoring. This will allow quick identification of 103 

new safety information. Healthcare professionals are asked to report any suspected adverse reactions. See 104 

section 4.8 for how to report adverse reactions.>  105 
 106 

1. NAME OF THE MEDICINAL PRODUCT 107 

 108 

{(Invented) name strength kit for radiopharmaceutical preparation} 109 

 110 

 111 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 112 

 113 

Each vial contains [...] mg macrosalb. 114 

 115 

The particles number per vial is [...] x 10
6  

± […]%. In the labelled product the particle size distribution is 116 

as follows: more than [...] % of the particles are between 10 and 100 micrometer. To guarantee the right 117 

amount of particles after radiolabelling, see section 12. 118 

{(Invented) name} is prepared from human serum albumin derived from human blood donations tested 119 

according to the EU Regulations. 120 

The radionuclide is not part of the kit. 121 

Excipient(s) with known effect 122 

[Product specific] 123 

 124 

For the full list of excipients, see section 6.1. 125 

 126 

3. PHARMACEUTICAL FORM 127 

 128 

Kit for radiopharmaceutical preparation. 129 

[Appearance product specific] 130 

 131 

4. CLINICAL PARTICULARS 132 

 133 

4.1 Therapeutic indications 134 

 135 

This medicinal product is for diagnostic use only. 136 

After radiolabelling with sodium pertechnetate (
99m

Tc) solution, the product obtained is indicated in adults 137 

and paediatric population for: 138 

Pulmonary perfusion scintigraphy 139 

For the diagnosis or exclusion of pulmonary embolism in patients with symptoms of pulmonary embolism 140 

and for monitoring the evolution of a pulmonary embolism; 141 

For examinations concomitant to therapies that result in a significant reduction in the regional lung 142 

perfusion, as preoperative investigation of local pulmonary perfusion prior to (partial) lung resection, 143 

preoperative examination and progress monitoring of lung transplants and for pre-therapeutic 144 

examinations for assisting radiation therapy planning. 145 

In combination with ventilation scintigraphy for the initial evaluation and the follow-up of patients with 146 

severe obstructive and/or restrictive pulmonary diseases. 147 



 
 
 

 

Guideline on core SmPC and Package Leaflet for technetium (99mTc) macrosalb  

EMA/CHMP/745358/2016 Page 6/26 

 

 
 

For the diagnosis and quantification of pulmonary right-to-left shunts. 148 

 149 

Radionuclide venography 150 

As an alternative to Doppler ultrasound, for radionuclide venography of the lower limbs, in combination 151 

with pulmonary perfusion scintigraphy in patients with both suspected lower limb deep vein thrombosis 152 

and pulmonary embolism. 153 

 154 

4.2 Posology and method of administration 155 

 156 

This medicinal product must be administered exclusively by authorised personnel (see section “General 157 

warnings” in section 4.4). 158 

 159 

Posology 160 

 161 

Adult and elderly patients 162 

The recommended radioactivity intravenously administered is between 40 and 150 MBq, with a middle 163 

value of 100 MBq for planar pulmonary perfusion scintigraphy and up to 200 MBq for SPECT pulmonary 164 

perfusion scintigraphy. The average recommended number of particles for adults should fall within the 165 

range of 100,000 and 300,000. The maximum number of particles of 700,000 per administration must not 166 

be exceeded. The minimum number of particles per dosage administered should be 100,000 in order to 167 

obtain optimal image quality. 168 

For Adult and elderly patients with severe cardiovascular disease, with pulmonary hypertension 169 

accompanied by respiratory insufficiency or with a right-to-left shunt, the number of particles should be 170 

reduced between 100,000 and 200,000. 171 

 172 

Renal impairment/Hepatic impairment  173 

Careful consideration of the activity to be administered is required since an increased radiation exposure is 174 

possible in these patients. 175 

 176 

Paediatric population 177 

The Paediatric Task Group of the EANM recommends calculation of the activity administered to the 178 

paediatric population on the basis of body weight in accordance with table 1. 179 

The activity administered to children and to adolescents may be calculated by multiplying a baseline 180 

activity (for calculation purposes) by the weight-dependent multiples given in the table below. 181 

A[MBq]administered = baseline activity × multiple 182 

 The baseline activity is 5.6 MBq. The minimum activity is 10 MBq. 183 

Table 1: Weight-dependent correction factors in the paediatric population according to the EANM-184 

May 2008 guidelines 185 

Weight [kg] Multiple Weight [kg] Multiple Weight [kg] Multiple 

3 1 22 5.29 42 9.14 

4 1.14 24 5.71 44 9.57 

6 1.71 26 6.14 46 10.00 
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8 2.14 28 6.43 48 10.29 

10 2.71 30 6.86 50 10.71 

12 3.14 32 7.29 52-54 11.29 

14 3.57 34 7.72 56-58 12.00 

16 4.00 36 8.00 60-62 12.71 

18 4.43 38 8.43 64-66 13.43 

20 4.86 40 8.86 68 14.00 

 186 

The number of particles should be kept as low as possible in order to embolise no more than 0.1% of the 187 

total lung capillary vessels.  The number of particles to be administered to children and adolescents is 188 

recommended to be calculated according the recommendations of the European Association of Nuclear 189 

Medicine (EANM) guidelines for lung scintigraphy in children (2007): 190 

Weight 

[kg] 

Maximum number of particles to be 

administered 

<10 Kg 10,000‐50,000 

10‐20 Kg 50,000‐150,000 

20‐35 Kg 150,000‐300,000 

35‐50 Kg 300,000‐500,000 

 191 

In case of  known or suspected severe decrease of the pulmonary vascular bed (more then 50%), the 192 

number of particles to be administered should be proportionally reduced. 193 

For evaluation of right to left shunts, the number of administered particles should be reduced to 10,000-194 

20,000. 195 

 196 

Method of administration  197 

For <multidose> <single use>. 198 

This medicinal product should be reconstituted before administration to the patient.  199 

For instructions on reconstitution of the medicinal product before administration, see section 12.  200 

After radiolabelling the technetium (
99m

Tc) macrosalb product is a white liquid suspension of particles 201 

which may separate on standing.  202 

 203 

The contents of the syringe must be carefully swirled once again prior to the injection, in order to achieve 204 

a uniform distribution of the particles and in order to avoid the formation of larger-sized aggregates. A 205 

thin cannula should be used in order to disperse any complexes of aggregates present.  206 

For the same reason, blood should never be drawn up into the syringe because that induces the formation 207 

of small clots, which are presented in the scintigraphy as false positive defects because of the occlusion of 208 

the bigger arterioles. If possible, the product should not be injected via an implanted venous access device, 209 

as this can result in inadequate mixing of the radioactivity in the pulmonary artery. 210 

The content of the vial should be used only for the preparation of the injectable suspension of human 211 

albumin macroaggregates labelled with technetium-99m.  Direct administration to patients before 212 

completing the procedure must be avoided. 213 

After the patient has coughed and taken several deep breaths, the medicinal product is slowly injected 214 

intravenously over 3 to 5 respiratory cycles or for at least 30 seconds, if possible however, not via an 215 

implanted venous catheter. Great care must be taken to see that the radioactive product does not enter the 216 

surrounding tissues and that no blood is aspirated, as otherwise there is a danger that larger complexes of 217 

aggregates will form. The patient should lie on his back during the injection or as close to this position as 218 

possible for patients with orthopnea. The pulmonary investigation can begin immediately after the 219 

injection.  220 

The intravenous injection is carried out on official recommendation in the supine position, the 221 

craniocaudal difference being thus evened out. On the other hand there are sources that advise carrying out 222 
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the injection in the same position in which inhalation of the radioactive inert gas or of aerosols is 223 

undertaken, i.e. preferably in the sitting position, this position being taken up at least 5 minutes beforehand. 224 

In this way, as a consequence of the better ventilation of the lungs in the sitting position, the danger of 225 

false positive results in a staggered investigation of ventilation and perfusion is avoided. 226 

 227 

For patient preparation, see section 4.4. 228 

Image acquisition 229 

The pulmonary imaging can start immediately after injection. 230 

 231 

4.3 Contraindications 232 

Hypersensitivity to the active substance, to any of the excipients listed in section 6.1 or to any of the 233 

components of the labelled product.  234 

 235 

Severe pulmonary hypertension. 236 

 237 

4.4 Special warnings and precautions for use 238 

 239 

Potential for hypersensitivity or anaphylactic reactions  240 

 241 

The possibility of hypersensitivity, including serious life-threatening or fatal anaphylactic/anaphylactoid 242 

reactions, should always be considered.  243 

If hypersensitivity or anaphylactic reactions occur, the administration of the medicinal product must be 244 

discontinued immediately and intravenous treatment initiated, if necessary. To enable immediate action in 245 

emergencies, the necessary medicinal products and equipment such as endotracheal tube and ventilator 246 

must be immediately available. 247 

 248 

Individual benefit/risk justification  249 

 250 

For each patient, the radiation exposure must be justifiable by the likely benefit. The activity administered 251 

should in every case be as low as reasonably achievable to obtain the required diagnostic information. 252 

Careful caution should be taken when administering technetium (
99m

Tc) macrosalb to patients with 253 

pulmonary hypertension, respiratory insufficiency, possible or known right-to-left cardiac shunt or 254 

pulmonary transplant patients. In these cases, technetium (
99m

Tc) macrosalb may not be administered 255 

except after a careful benefit/risk analysis.  256 

In order to minimise the possibility of microembolism to the cerebral and renal circulations, technetium 257 

(
99m

Tc) macrosalb product should be administered by slow intravenous injection. The particles number 258 

must be kept as low as possible. In adults the particles number can be reduced to between 100,000 and 259 

200,000 particles without loss of image quality for detection of perfusion defects without affecting the 260 

quality of images for the visualization of perfusion defects. Heterogeneous distribution of the radioactivity 261 

may occur when the number of particles is below 100.000 units. 262 

 263 

Renal impairment/Hepatic impairment 264 

Careful consideration of the benefit/risk ratio in these patients is required since an increased radiation 265 

exposure is possible (see section 4.2.). 266 

 267 

Paediatric population 268 

For information on the use in paediatric population, see sections 4.2. and 5.1. 269 
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Careful consideration of the indication is required since the effective dose per MBq is higher than in adults 270 

(see section 11). 271 

Patient preparation 272 

The patient should be well hydrated before the start of the examination and urged to void as often as 273 

possible during the first hours after the examination in order to reduce radiation. 274 

A thyroid blockade prior to application of the technetium (
99m

Tc) macrosalb injection suspension can 275 

help to reduce the radiation exposure of the thyroid by reducing the thyroid-uptake of technetium 276 

(99mTc) pertechnetate which develops in lesser amounts by the metabolism.  277 

 278 

After the procedure 279 

Close contact with infants and pregnant women should be restricted during the initial 12 hours following 280 

the injection. 281 

 282 

Specific warnings 283 

[Product specific] 284 

It is strongly recommended that every time that {name of product} is administered to a patient, the name 285 

and batch number of the product are recorded in order to maintain a link between the patient and the batch 286 

of the product. 287 

Standard measures to prevent infections resulting from the use of medicinal products prepared from 288 

human blood or plasma include selection of donors, screening of individual donations and plasma pools 289 

for specific markers of infection, and the inclusion of effective manufacturing steps for the 290 

inactivation/removal of viruses. Despite this, when medicinal products prepared from human blood or 291 

plasma are administered, the possibility of transmitting infective agents cannot be totally excluded. 292 

This also applies to unknown or emerging viruses and other pathogens. 293 

There are no reports of virus transmissions with albumin manufactured according to European 294 

Pharmacopoeia specifications by established processes. 295 

<This medicinal product contains less than 1 mmol sodium (23 mg) per dose, i.e. essentially ‘sodium- 296 

free’.> 297 

<Depending on the time when you administer the injection, the content of sodium given to the patient may 298 

in some cases be greater than 1 mmol. This should be taken into account in patients on a low sodium diet.> 299 

 300 

For precautions with respect to environmental hazard, see section 6.6. 301 

 302 

4.5 Interaction with other medicinal products and other forms of interaction 303 

 304 

Changes in the biological distribution of technetium (
99m

Tc) macrosalb may be induced by different 305 

medicinal products. 306 

- Pharmacologic interactions may be caused by chemotherapeutic medicinal products, heparin and 307 

bronchodilators. 308 

- Toxicological interactions may be caused by heroin, nitrofurantoin, busulfan, cyclophosphamide, 309 

bleomycin, methotrexate, methysergide. 310 

- Pharmaceutical interactions may be caused by magnesium sulphate. Complexes of most voluminous 311 

aggregates can form after treatment with albumin macroaggregates labelled with technetium-99m in 312 

patients receiving intravenous therapy with magnesium sulphate; these may pass into the pulmonary 313 

circulation. 314 

 315 
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4.6 Fertility, pregnancy and lactation 316 

 317 

Women of childbearing potential 318 

When administration of radiopharmaceuticals to a woman of childbearing potential is intended, it is 319 

important to determine whether or not she is pregnant. Any woman who has missed a period should be 320 

assumed to be pregnant until proven otherwise. If in doubt about her potential pregnancy (if the woman 321 

has missed a period, if the period is very irregular, etc.), alternative techniques not using ionising radiation 322 

(if there are any) should be offered to the patient. 323 

Pregnancy 324 

Radionuclide procedures carried out on pregnant women also involve radiation doses to the foetus. Only 325 

essential investigations should therefore be carried out during pregnancy, when the likely benefit far 326 

exceeds the risk incurred by the mother and the foetus. 327 

Breast-feeding 328 

Before administering radiopharmaceuticals to a mother who is breast-feeding consideration should be 329 

given to the possibility of delaying the administration of radionuclide until the mother has ceased 330 

breast-feeding, and to what is the most appropriate choice of radiopharmaceuticals, bearing in mind the 331 

secretion of activity in breast milk. If the administration is considered necessary, breast-feeding should be 332 

interrupted for 12 hours and the expressed feeds discarded. 333 

Fertility 334 

No studies on fertility have been performed. 335 

 336 

4.7 Effects on ability to drive and use machines 337 

 338 

{(Invented) name} has no or negligible influence on the ability to drive and use machines. 339 

 340 

4.8 Undesirable effects 341 

 342 

Exposure to ionising radiation is linked with cancer induction and a potential for development of 343 

hereditary defects. As the effective dose is 2.2 mSv, when the maximal recommended activity of 200 MBq 344 

is administered these adverse reactions are expected to occur with a low probability.  345 

The frequencies of undesirable effects are defined as follows: 346 

Very common (≥1/10), common (≥1/100 to <1/10), uncommon (≥1/1,000 to <1/100), rare (≥1/10,000 347 

to <1/1,000), very rare (<1/10,000) and not known (cannot be estimated from the available data). 348 

Immune system disorders 349 

Frequency not known: Hypersensitivity reactions such as urticaria, shivering fits, fever, nausea, reddening 350 

of the face and sweating as well as impairments of cardiac and circulatory functions in the form of 351 

changes in respiration, pulse, blood pressure and collapse which may be related to vascular occlusion. 352 

Very rare: Serious anaphylactoid reactions including shock with possible fatal outcome have been 353 

reported. The appearance of these reactions may also not be immediate. 354 

 355 

General disorders and administration site conditions 356 

Frequency not known: Local allergic reactions at the injection site have been observed 357 

Reporting of suspected adverse reactions 358 

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows 359 

continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are 360 

asked to report any suspected adverse reactions via the national reporting system listed in Appendix V. 361 

 362 

 363 

http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc
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4.9 Overdose 364 

 365 

The number of macrosalb particles per adult patient must not exceed 1.5×10
6
. 366 

An administration of a very high number of particles can lead to a hemodynamically significant vascular 367 

blockage. When pronounced changes in respiration, pulse and blood pressure occur, respiratory and 368 

circulatory stabilising measures should be taken. 369 

In the event of administration of a radiation overdose the absorbed dose with technetium (
99m

Tc) 370 

macrosalb to the patient should be reduced where possible by increasing the elimination of the 371 

radionuclide from the body by frequent micturition or by forced diuresis and frequent bladder voiding. <It 372 

might be helpful to estimate the effective dose that was applied.>  373 

 374 

5. PHARMACOLOGICAL PROPERTIES 375 

 376 

5.1  Pharmacodynamic properties 377 

 378 

Pharmacotherapeutic group: Diagnostic radiopharmaceuticals, technetium (
99m

Tc), particles for injection, 379 

ATC code: V09EB01. 380 

At the chemical concentrations used for diagnostic examinations, technetium (
99m

Tc) macrosalb does not 381 

appear to have any pharmacodynamic activity. 382 

 383 

5.2 Pharmacokinetic properties 384 

 385 

Distribution  386 

Following intravenous injection of technetium (
99m

Tc) macrosalb, temporary occlusion of pulmonary 387 

capillaries and arterioles occurs, which is proportional to the regional pulmonary blood flow at the time. 388 

Organ uptake 389 

The principle of perfusion scintigraphy is capillary blockade. The albumin macroaggregate particles do 390 

not penetrate the lung parenchyma (interstitial or alveolar) but remain in a temporary occlusive position in 391 

the lumen of the capillary. After intravenous injection most of the macrosalb aggregates are retained in the 392 

arterioles and capillaries of the lung at the time of first passage through the lungs. The diameter of most of 393 

the macroaggregates is between 10 and {x} micrometer. Depending on the distribution of particle sizes, 394 

roughly every 1,000,000
th
 capillary (diameter < 20 micrometer) and every 1,000

th
 arteriole (diameter 395 

> 20 micrometer) is temporarily occluded. The extent of the regional blockade with micro embolisms is 396 

thus directly proportional to the regional lung perfusion at the time. Larger particles can lead to occlusion 397 

of larger vessels and therefore cause artificial perfusion disturbances. Hemodynamic changes are directly 398 

linked to the particle size of the macrosalb aggregates. 399 

Elimination 400 

 401 

The elimination of the macroaggregate particles from the lungs takes place by mechanical fragmentation 402 

through the systolic-diastolic pressure pulses within the capillaries and by enzymatic breakdown with 403 

subsequent phagocytosis by macrophages of the reticuloendothelial system. In the context of elimination, 404 

activity accumulates in the liver and kidneys.  405 

Liver accumulation is extremely variable; it increases over time and can become as high as approximately 406 

25%. With regard to elimination from the lungs, great differences exist between individuals. The particles 407 

are eliminated from the lungs with a biological half-life of about 7-20 hours. 30-45% of the injected 408 

radioactivity is excreted through the urine within 24 hours. 409 

http://www.whocc.no/atc_ddd_index/?code=V09EB
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If a right-to-left shunt is present, a proportion of the macroaggregates moves into the general circulation 410 

system and becomes trapped there in the capillary bed. If this happens, the formation of a cerebral or renal 411 

microembolism is, for example, possible. 412 

Half-life 413 

[State biological half-life and effective half-life (including biological and physical half-lives)] 414 

 415 

<Renal/Hepatic impairment> 416 

<The pharmacokinetics in patients with renal or hepatic impairment has not been characterised.> 417 

 418 

5.3 Preclinical safety data 419 

 420 

Correlation exists between the size of the particles and their toxic effects. 421 

The pathophysiologic mechanism responsible for toxicity is shown to be the increase of the pulmonary 422 

blood pressure. With particulars from 10 to 50 micrometer in diameter the first pulmonary signs of 423 

toxicity in dogs (e.g. tachypnea) appear after injection of 20 to 25 mg per kg of body weight. 424 

A sharp increase of the pulmonary blood pressure is noticed when 20 mg of less than 80 micrometer sized 425 

macrosalb particles are injected, where no significant pressure changes are recorded with 40 mg of less 426 

than 35 micrometer macrosalb particles. 427 

With suspension of macrosalb particles up to 150 micrometer diameter, no blood pressure changes appear 428 

below 10 mg/kg, while larger diameter suspensions (up to 300 micrometer) typical blood pressure changes 429 

in pulmonary artery appear when the doses exceed 5 mg/kg. 430 

Doses of 20-50 mg/kg cause sudden death from failure. A safety factor of 100 is found after injection in 431 

dogs of 14,000 particles of technetium (
99m

Tc) macrosalb (size: 30 -50 micrometer). 432 

The repeated-dose toxicity studies performed in dogs show no detectable variations in the general 433 

behaviour of the animals. 434 

No evidence of pathological changes in the main organs has been detected. 435 

There is no evidence in the literature of teratogenic, mutagenic or carcinogenic effect of the unlabelled 436 

product. 437 

 438 

6. PHARMACEUTICAL PARTICULARS 439 

 440 

6.1 List of excipients 441 

 [Product specific] 442 

 443 

6.2 Incompatibilities 444 

 445 

This medicinal product must not be mixed with other medicinal products except those mentioned in 446 

section 6.6 and 12. 447 

The medicinal product should not come into contact with air. 448 

 449 

6.3 Shelf life 450 

[Product specific] 451 

Kit in the original pack: [product specific] 452 

After radiolabelling: [...] hours. Do not store above [...]°C after radiolabelling. 453 

 454 
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 455 

6.4 Special precautions for storage 456 

 457 

[Product specific].  458 

< Keep the vials in the outer carton in order to protect from light.> 459 

 460 

For storage conditions after reconstitution and radiolabelling of the medicinal product, see section 6.3. 461 

 462 

Storage of radiopharmaceuticals should be in accordance with national regulation on radioactive materials. 463 

 464 

6.5 Nature and contents of container  465 

[Product specific] 466 

<Single> <Multidose> vial.  467 

<Not all pack sizes may be marketed> 468 

 469 

6.6 Special precautions for disposal <and other handling> 470 

 471 

General warning  472 

 473 

Radiopharmaceuticals should be received, used and administered only by authorised persons in designated 474 

clinical settings. Their receipt, storage, use, transfer and disposal are subject to the regulations and/or 475 

appropriate licences of the competent official organisation.  476 

Radiopharmaceuticals should be prepared in a manner which satisfies both radiation safety and 477 

pharmaceutical quality requirements. Appropriate aseptic precautions should be taken.  478 

Contents of the vial are intended only for use in the preparation of technetium (
99m

Tc) macrosalb and are 479 

not to be administered directly to the patient without first undergoing the preparative procedure. 480 

For instructions on reconstitution and radiolabelling  of the medicinal product before administration, see 481 

section 12. 482 

 483 

If at any time in the preparation of this product the integrity of this vial is compromised it should not be 484 

used. 485 

 486 

Administration procedures should be carried out in a way to minimise risk of contamination of the 487 

medicinal product and irradiation of the operators. Adequate shielding is mandatory. 488 

 489 

The content of the kit before extemporary preparation is not radioactive. However, after sodium 490 

pertechnetate (
99m

Tc) solution is added, adequate shielding of the final preparation must be maintained. 491 

The administration of radiopharmaceuticals creates risks for other persons from external radiation or 492 

contamination from spill of urine, vomiting etc. Radiation protection precautions in accordance with 493 

national regulations must therefore be taken. 494 

Any unused suspension should be discarded 12 hours after radiolabelling. Any unused product or waste 495 

material should be disposed of in accordance with local requirements. 496 

 497 

 498 

7. MARKETING AUTHORISATION HOLDER 499 
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 500 

{Name and address} 501 

<{tel}> 502 

<{fax}> 503 

<{e-mail}> 504 

 505 

8. MARKETING AUTHORISATION NUMBER(S)  506 

 507 

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION 508 

 509 

<Date of first authorisation: {DD month YYYY}> 510 

<Date of latest renewal: {DD month YYYY}> 511 

 512 

10. DATE OF REVISION OF THE TEXT 513 

 514 

<{MM/YYYY}> 515 

<{DD/MM/YYYY}> 516 

<{DD month YYYY}> 517 

 518 

11. DOSIMETRY 519 

 520 

Technetium-99m is produced by means of a (
99

Mo/
99m

Tc) generator and decays with the emission of 521 

gamma radiation with a mean energy of 140 keV and a half-life of 6.02 hours to technetium-99 which, in 522 

view of its long half-life of 2.13 x 10
5
 years can be regarded as quasi stable. 523 

The data listed below are from ICRP 80 publication. 524 
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Organ Absorbed dose per unit activity administered (mGy/MBq) 

Adults 15 years 10 years 5 years 1 year 

Adrenals 0.0068 0.0088 0.013 0.019 0.031 

Bladder 0.0087 0.011 0.014 0.016 0.030 

Bone surfaces 0.0051 0.0064 0.0091 0.014 0.026 

Brain 0.00092 0.0012 0.0020 0.0032 0.0055 

Breasts 0.0050 0.0056 0.0099 0.014 0.021 

Gall bladder 0.0056 0.0070 0.010 0.016 0.024 

Gastrointestinal tract 

Stomach 

Small intestine 

Colon 

(Upper large intestine 

(Lower large intestine 

 

0.0037 

0.0020 

0.0019 

0.0022 

0.0016 

 

0.0052 

0.0026 

0.0026 

0.0029 

0.0021 

 

0.0080 

0.0043 

0.0043 

0.0050 

0.0033 

 

0.012 

0.0068 

0.0069 

0.0083 

0.0050 

 

0.020 

0.012 

0.012 

0.014) 

0.0095) 

Heart 0.0096 0.013 0.018 0.025 0.038 

Kidneys 0.0037 0.0048 0.0072 0.011 0.018 

Liver 0.016 0.021 0.030 0.042 0.074 

Lungs 0.066 0.097 0.13 0.20 0.39 

Muscles 0.0028 0.0037 0.0052 0.0077 0.014 

Oesophagus 0.0061 0.0077 0.011 0.015 0.022 

Ovaries 0.0018 0.0023 0.0035 0.0054 0.010 

Pancreas 0.0056 0.0075 0.011 0.017 0.029 

Red marrow 0.0032 0.0038 0.0053 0.0072 0.012 

Skin 0.0015 0.0017 0.0027 0.0043 0.0078 

Spleen 0.0041 0.0055 0.0083 0.013 0.022 

Testes 0.0011 0.0014 0.0022 0.0033 0.0062 

Thymus 0.0061 0.0077 0.011 0.015 0.022 

Thyroid 0.0025 0.0033 0.0057 0.0090 0.016 

Uterus 0.0022 0.0028 0.0042 0.0060 0.011 

Remaining organs 0.0028 0.0036 0.0050 0.0074 0.013 

Effective dose (mSv/MBq) 0.011 0.016 0.023 0.034 0.063 

 525 

The effective dose resulting from the administration of a (maximal recommended) activity of 150 MBq for 526 

planar perfusion scintigraphy for an adult weighing 70 kg is about 1.7 mSv and 2.2 mSv for 200 MBq 527 

(maximum recommended dose for SPECT). 528 

For an administered activity of 150 MBq the typical radiation dose to the target organ (the lungs) is 10 mGy 529 

and the typical radiation dose/doses to the critical organ/organs (adrenal glands, bladder wall, liver, 530 

pancreas and spleen) are 1.0, 1.3, 2.4, 0.8 and 0.6 mGy, respectively. 531 

 532 

12. INSTRUCTIONS FOR PREPARATION OF RADIOPHARMACEUTICALS 533 

 534 

Withdrawals should be performed under aseptic conditions. The vials must not be opened before 535 

disinfecting the stopper, the solution should be withdrawn via the stopper using a single dose syringe fitted 536 

with suitable protective shielding and a disposable sterile needle or using an authorised automated 537 

application system.  538 

If the integrity of this vial is compromised, the product should not be used. 539 



 
 
 

 

Guideline on core SmPC and Package Leaflet for technetium (99mTc) macrosalb  

EMA/CHMP/745358/2016 Page 16/26 

 

 
 

Estimation of volume and activity of Sodium Pertechnetate (
99m

Tc)  in relation with the number of 540 

macrosalb particles and activity per dose 541 

 [Product specific] 542 

For consistency with section 4.2. ”Posology and method of administration” it is necessary to define  the 543 

volume and radioactivity of the Sodium Pertechnetate (
99m

Tc) solution to be added to the kit in relation to 544 

the activity and to the number of particles of macroaggregates to be administered to adults or pediatric 545 

patients.  546 

 547 

The following procedure and formulations should be considered on this purpose.  548 

 549 

1. The first step consists in the determination of the labelling volume of the macroaggregate, to be 550 

injected per dose.  551 

 552 

The calculation formula is the following: 553 

 554 

Labelling volume = Number of macroaggregate particles per vial (2x10
6
)  × Volume to inject 555 

                            Number of macroaggregate particles to be injected per dose 556 

 557 

2. The second step consists in the determination of the total activity to add to the vial as a function of the 558 

activity to be injected and the volume of the eluate. 559 

 560 

The calculation formula is the following: 561 

 562 

Radioactivity for the labelling = Activity to be injected × Labelling volume   563 

                                    Volume to be injected 564 

 565 

The two tables below show examples for adult and pediatric patients. 566 

 567 

Radioactive values also take into account the radioactive decay of the Technetium-99m.  568 

 569 

Calculation refers to a mean of 2 x 10
6
 of macroaggregate particles per vial. 570 

 571 

Adults 572 

Labelling 

volume 

(ml) 

Total 

labelling 

activity 

(MBq) at 

T0 

Volume to be 

 injected (ml) 

N. macroaggregate 

particles /dose 

Activity/dose 
depending on 
decay of the 

Technetium-99m 

{x} {x} {x} {x} {x} MBq (T0) 

{x} MBq (T0 + x h) 

 573 

Pediatric patient 574 

 575 

weight 

(kg) 

Activity/

dose 

(MBq) 

Volume to be 

injected (ml) 

at T0 

Volume to be 

injected (ml) 

at T= 3 from 

the labelling 

Volume to 

be injected 

(ml) at T= 

4 from the 

labelling 

N. macroaggregate 

particles/dose 

{x} {x} {x} {x  {x} {x} 
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 576 

Method of preparation 577 

[Product specific] 578 

Quality control 579 

[Product specific] 580 

<Detailed information on this medicinal product is available on the website of the European Medicines 581 

Agency http://www.ema.europa.eu> 582 

 583 

 584 

 585 

 586 

 587 

 588 

 589 

 590 

 591 

 592 

 593 

 594 

 595 

 596 

 597 

 598 

 599 

 600 

 601 

 602 

 603 

 604 

 605 

 606 

 607 

 608 

 609 

 610 

 611 

 612 

 613 

 614 

 615 

 616 

 617 

 618 

 619 

 620 

 621 

 622 

 623 

 624 

 625 

http://www.ema.europa.eu/
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 626 

 627 

 628 

 629 

 630 

 631 

 632 

 633 

 634 

 635 

 636 

 637 

 638 

 639 

 640 

 641 

 642 

 643 

 644 

 645 

 646 

 647 

 648 

PACKAGE LEAFLET 649 

650 
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Package Leaflet: Information for the patient 651 

 652 

{(Invented) name strength kit for radiopharmaceutical preparation}  653 

macrosalb 654 

 655 

< This medicine is subject to additional monitoring. This will allow quick identification of new 656 

safety information. You can help by reporting any side effects you may get. See the end of section 4 for 657 

how to report side effects.> 658 

Read all of this leaflet carefully before you are given this medicine because it contains important 659 

information for you.  660 

- Keep this leaflet. You may need to read it again. 661 

- If you have any further questions, ask your nuclear medicine doctor who will supervise the 662 

procedure.  663 

-    If you get any side effects, talk to your nuclear medicine doctor. This includes any possible side 664 

effects not listed in this leaflet.  See section 4. 665 

 666 

What is in this leaflet  667 

 668 

1. What X is and what it is used for  669 

2. What you need to know before X is used  670 

3. How X is used  671 

4. Possible side effects 672 

5. How X is stored  673 

6. Contents of the pack and other information  674 

 675 

1. What X is and what it is used for 676 

 677 

This medicine is a radiopharmaceutical product for diagnostic use only.  678 

X should be radiolabelled with ‘technetium-99m’ and obtained product is used for scintigraphic imaging 679 

in adults and children. 680 

When it is injected, the product is temporarily taken up by certain organs. Since the product contains a 681 

small amount of radioactivity, it can be visualised from outside the body using special cameras, and an 682 

image can be taken (known as a scan). This scan shows the distribution of the radioactivity in the organ 683 

and how that organ is functioning. 684 

X can be used for lung scans. These scans provide information about the structure of the lungs and the 685 

blood flow through the lung tissue. 686 

X can also be used to show how the blood flows through the veins. 687 

The use of X does involve exposure to small amounts of radioactivity. Your doctor and the nuclear 688 

medicine doctor have considered that the clinical benefit that you will obtain from the procedure with the 689 

radiopharmaceutical outweighs the risk due to radiation. 690 

2.  What you need to know before X is used 691 

 692 

X must not be used  693 
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- if you are allergic to human serum albumin or any of the other ingredients of this medicine (listed in 694 

section 6). 695 

- if you have severe pulmonary hypertension (unusually high blood pressure in the arteries of the 696 

lungs).  In case of doubt, it is important to consult your doctor. 697 

 698 

Warnings and precautions  699 

You should inform your nuclear medicine doctor: 700 

- if you have unusually high blood pressure in the arteries of the lungs (severe pulmonary 701 

hypertension), respiratory insufficiency or if you are aware of having a cardiac anomaly known as a 702 

cardiac right-to-left shunt. 703 

- if you are pregnant or believe you may be pregnant. 704 

- if you are breastfeeding. 705 

- if you suffer from kidney or liver disease. 706 

-     if you use heroin. 707 

Your nuclear medicine doctor will inform you if you need to take any special precautions in those cases. 708 

Talk to your nuclear medicine doctor if you have any questions. 709 

 710 

Before administration of X you should 711 

- drink plenty of water before the start of the examination in order to urinate as often as possible 712 

during the first hours after the study. 713 

Children and adolescents 714 

Talk to your nuclear medicine doctor if you or your child is under 18 years old. 715 

 716 

Medicines made from human blood or plasma 717 

When medicines are made from human blood or plasma, certain measures are put in place to prevent 718 

infections being passed on to patients. These include: 719 

- careful selection of blood and plasma donors to make sure those at risk of carrying infections are 720 

excluded, 721 

- the testing of each donation and pools of plasma for signs of virus/infections, 722 

- the inclusion of steps in the processing of the blood or plasma that can inactivate or remove viruses. 723 

Despite these measures, when medicines prepared from human blood or plasma are administered, the 724 

possibility of passing on infection cannot be totally excluded. This also applies to any unknown or 725 

emerging viruses or other types of infections. 726 

There are no reports of virus infections with albumin manufactured to European Pharmacopoeia 727 

requirements by established processes. 728 

 729 

Other medicines and X 730 

Tell your nuclear medicine doctor if you are <taking><using>, have recently <taken><used> or might 731 

<take><use> any other medicines since they may interfere with the interpretation of the images.  732 

Please ask your nuclear medicine doctor before taking any medicines. 733 

Specific examples include: 734 

- a medicine to prevent blood clotting (heparin) 735 

- cancer medicines (busulfan, cyclophosphamide, bleomycin, methotrexate)  736 

- medicines used to treat asthma and chronic obstructive pulmonary disease (bronchodilators) 737 

- some antibiotics (for example nitrofurantoin) 738 

- some medicines used in the prevention of headache (for example methysergide) 739 

- a medicine used for substitution of electrolytes (magnesium sulphate) 740 

 741 

http://www.nlm.nih.gov/medlineplus/ency/article/003398.htm
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Pregnancy and breast-feeding  742 

 743 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 744 

nuclear medicine doctor for advice before you are given this medicine. 745 

You must inform the nuclear medicine doctor before the administration of X if there is a possibility you 746 

might be pregnant, if you have missed your period or if you are breast-feeding.  747 

When in doubt, it is important to consult your nuclear medicine doctor who will supervise the procedure. 748 

If you are pregnant: 749 

The nuclear medicine doctor will only administer X during pregnancy if a benefit is expected which 750 

would outweigh the risks.  751 

If you are breast-feeding: 752 

Tell your nuclear medicine doctor, as he/she will advise you to stop doing so until the radioactivity 753 

has left your body. This takes about 12 hours. The expressed milk should be discarded. 754 

Please ask your nuclear medicine doctor when you can resume breastfeeding. 755 

 756 

Driving and using machines 757 

 758 

It is considered unlikely that X will affect your ability to drive or to use machines. 759 

X contains sodium 760 

<This medicine contains less than 1 mmol sodium (23 mg) per vial, i.e. essentially ‘sodium-free’>. 761 

<Your dose of this medicine may contain more than 23 mg of sodium. This should be taken into 762 

account if you are on low sodium diet. Please ask your nuclear medicine doctor.> 763 

 764 

3.  How X is used  765 

There are strict laws on the use, handling and disposal of radiopharmaceutical products. X will only be 766 

used in special controlled areas.  767 

This product will only be handled and given to you by people who are trained and qualified to use it 768 

safely. These persons will take special care for the safe use of this product and will keep you informed of 769 

their actions.  770 

The nuclear medicine doctor supervising the procedure will decide on the quantity of X to be used in your 771 

case. It will be the smallest quantity necessary to require getting the desired information. The quantity 772 

to be administered usually recommended for an adult ranges from 40 to 200 MBq (megabecquerel, the 773 

unit used to express radioactivity).  774 

Use in children and adolescents  775 

In children and adolescents under 18 years, the quantity to be administered will be adapted to the child’s 776 

weight.  777 

Administration of X and conduct of the procedure 778 

X is administered by injection in a vein. This product is not intended for regular or continuous 779 

administration. 780 

One injection is sufficient to conduct the test that your doctor needs. The tests can be carried out any 781 

time after you have received the injection. Precisely when the test will be carried out depends on 782 

the type of examination. 783 

After injection, you will be offered a drink and asked to urinate immediately preceding the test.  784 

 785 

Duration of the procedure  786 
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 787 

Your nuclear medicine doctor will inform you about the usual duration of the procedure.  788 

After administration of X, you should:  789 

 790 

- avoid any close contact with young children and pregnant women for the initial 12 hours following the 791 

administration. 792 

- drink as much as possible the day after treatment. This will help the traces of radioactivity leave your 793 

body more quickly.  794 

- urinate frequently in order to eliminate the product from your body. 795 

The nuclear medicine doctor will inform you if you need to take any special precautions after receiving 796 

this medicine. Contact your nuclear medicine doctor if you have any questions.  797 

If you have been given more X than you should  798 

An overdose is impossible because you will only receive a single dose of X precisely controlled by the 799 

nuclear medicine doctor supervising the procedure. However, an administration of a very high number of 800 

particles can lead to a vascular blockage. Take care if pronounced changes in respiration, pulse or blood 801 

pressure occur; in this case your nuclear medicine doctor will take adequate measures. 802 

However, in the case of an overdose, you will receive the appropriate treatment. In particular, the nuclear 803 

medicine doctor in charge of the procedure may recommend that you drink abundantly in order to facilitate 804 

the elimination of X from your body. 805 

Should you have any further question on the use of X, please ask the nuclear medicine doctor who 806 

supervises the procedure.  807 

 808 

4. Possible side effects 809 

 810 

Like all medicines, this medicine can cause side effects, although not everybody gets them.  811 

 Frequency not known (cannot be estimated from the available data) 812 

Allergic reactions (Frequency not known): Urticaria (hives), shivering fits, fever, nausea, reddening of the 813 

face and sweating as well as impairments of cardiac and circulatory functions in the form of changes in 814 

respiration, pulse, blood pressure and collapse. Local allergic reactions in the form of redness, swelling, 815 

and itching at the injection site have been observed. In such case you should contact your nuclear 816 

medicine doctor. 817 

Very rare: (Less than 1 patient out of 10000) 818 

Serious allergic reactions (: Serious allergic reactions including shock with possible fatal outcome have 819 

been reported. The appearance of these reactions may also not be immediate. 820 

This radiopharmaceutical will deliver low amounts of ionising radiation associated with the least risk of 821 
cancer and hereditary abnormalities. 822 

If you get any side effects talk to your nuclear medicine doctor. This includes any possible side effects not 823 

listed in this leaflet.  824 

 825 

Reporting of side effects 826 

If you get any side effects, talk to your <doctor> <or> <,> <pharmacist> <or nurse>. This includes any 827 

possible side effects not listed in this leaflet. You can also report side effects directly via the national 828 

reporting system listed in Appendix V. By reporting side effects, you can help provide more information on 829 

the safety of this medicine. 830 

5. How to store X 831 

http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc
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You will not have to store this medicine. This medicine is stored under the responsibility of the specialist 832 

in appropriate premises. Storage of radiopharmaceuticals will be in accordance with national regulation on 833 

radioactive materials.  834 

The following information is intended for the specialist only.  835 

X must not be used after the expiry date which is stated on the <label> <carton> <bottle> <...> <after 836 

{abbreviation used for expiry date}.> <The expiry date refers to the last day of that month.> 837 

  838 

<X will not be used if it is noticed {description of the visible signs of deterioration}.> 839 

 840 

6. Contents of the pack and other information 841 

 842 

What X contains:  843 

- The active substance is macrosalb which is macroaggregates from human serum albumin, a natural 844 

protein from human blood 845 

- One vial contains [..] mg macroaggregates of human serum albumin. 846 

- The other ingredients are [product specific] 847 

What X looks like and contents of the pack  848 

The product is a kit for radiopharmaceutical preparation. 849 

 850 

<Each vial contains white or almost white lyophilisate for preparation of an injection suspension>. 851 

 852 

X consists of [product specific] which has to be dissolved in a solution and combined with radioactive 853 

technetium before use as an injection. Once the radioactive substance sodium pertechnetate (
99m

Tc) is 854 

added to the vial, technetium (
99m

Tc) macrosalb is formed. This solution is ready for injection. 855 

 856 

Pack size 857 

 [Product specific] 858 

Marketing Authorisation Holder and Manufacturer 859 

{Name and address} 860 

<{tel}> 861 

<{fax}> 862 

<{e-mail}> 863 

 864 

<For any information about this medicine, please contact the local representative of the Marketing 865 

Authorisation Holder: 866 

 867 

België/Belgique/Belgien 
{Nom/Naam/Name} 

<{Adresse/Adres/Anschrift } 

B-0000 {Localité/Stad/Stadt}> 

Tél/Tel: + {N° de téléphone/Telefoonnummer/ 

Telefonnummer} 

<{e-mail}> 

 

Lietuva 
{pavadinimas} 

<{adresas} 

LT {pašto indeksas} {miestas}> 

Tel: +370{telefono numeris} 

<{e-mail}> 

 

 

България 

{Име} 

<{Адрес} 

{Град} {Пощенски код}> 

Teл.: + {Телефонен номер} 

Luxembourg/Luxemburg 
{Nom} 

<{Adresse} 

L-0000 {Localité/Stadt}> 

Tél/Tel: + {N° de téléphone/Telefonnummer} 
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<{e-mail}> 

 

<{e-mail}> 

Česká republika 

Název 

<Adresa 

CZ město> 

Tel: +telefonní číslo 

<{e-mail}> 

 

Magyarország 

{Név} 

<{Cím} 

H-0000 {Város}> 

Tel.: +Telefonszám} 

<{e-mail}> 

Danmark 
{Navn} 

<{Adresse} 

DK-0000 {by}> 

Tlf: + {Telefonnummer} 

<{e-mail}> 

 

Malta 

{Isem} 

<{Indirizz} 

MT-0000 {Belt/Raħal}> 

Tel: + {Numru tat-telefon} 

<{e-mail}> 

Deutschland 
{Name} 

<{Anschrift} 

D-00000 {Stadt}> 

Tel: + {Telefonnummer} 

<{e-mail}> 

 

Nederland 
{Naam} 

<{Adres} 

NL-0000 XX {stad}> 

Tel: + {Telefoonnummer} 

<{e-mail}> 

Eesti 

(Nimi) 

<(Aadress) 

EE - (Postiindeks) (Linn)> 

Tel: +(Telefoninumber) 

<{e-mail}> 

 

Norge 
{Navn} 

<{Adresse} 

N-0000 {poststed}> 

Tlf: + {Telefonnummer} 

<{e-mail}> 

Ελλάδα 
{Όνομα} 

<{Διεύθυνση} 

GR-000 00 {πόλη}> 

Τηλ: + {Αριθμός τηλεφώνου} 

<{e-mail}> 

 

Österreich 
{Name} 

<{Anschrift} 

A-0000 {Stadt}> 

Tel: + {Telefonnummer} 

<{e-mail}> 

España 

{Nombre} 

<{Dirección} 

E-00000 {Ciudad}> 

Tel: + {Teléfono} 

<{e-mail}> 

 

Polska 

{Nazwa/ Nazwisko:} 

<{Adres:} 

PL – 00 000{Miasto:}> 

Tel.: + {Numer telefonu:} 

<{e-mail}> 

France 

{Nom} 

<{Adresse} 

F-00000 {Localité}> 

Tél: + {Numéro de téléphone} 

<{e-mail}> 

 

Portugal 
{Nome} 

<{Morada} 

P-0000000 {Cidade}> 

Tel: + {Número de telefone} 

<{e-mail}> 

Hrvatska 
{Ime} 

România 

{Nume} 
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<{Adresa} 

{Poštanski broj} {grad}> 

Tel: + {Telefonski broj} 

<{e-mail}> 

 

Ireland 
{Name} 

<{Address} 

IRL - {Town} {Code for Dublin}> 

Tel: + {Telephone number} 

<{e-mail}> 

 

<{Adresă} 

{Oraş} {Cod poştal} – RO> 

Tel: + {Număr de telefon} 

<{e-mail}> 

 

Slovenija 
{Ime} 

<{Naslov} 

SI-0000 {Mesto}> 

Tel: + {telefonska številka} 

<{e-mail}> 

Ísland 

{Nafn} 

<{Heimilisfang} 

IS-000 {Borg/Bær}> 

Sími: + {Símanúmer} 

<{Netfang }> 

 

Slovenská republika 

{Názov} 

<{Adresa} 

SK-000 00 {Mesto}> 

Tel: + {Telefónne číslo} 

<{e-mail}> 

Italia 
{Nome} 

<{Indirizzo} 

I-00000 {Località}> 

Tel: + {Numero di telefono}> 

<{e-mail}> 

Suomi/Finland 
{Nimi/Namn} 

<{Osoite/Adress} 

FIN-00000 {Postitoimipaikka/Stad}> 

Puh/Tel: + {Puhelinnumero/Telefonnummer} 

<{e-mail}> 

 

Κύπρος 

{Όνομα} 

<{Διεύθυνση} 

CY-000 00 {πόλη}> 

Τηλ: + {Αριθμός τηλεφώνου} 

<{e-mail}> 

 

Sverige 

{Namn} 

<{Adress} 

S-000 00 {Stad}> 

Tel: + {Telefonnummer} 

<{e-mail}> 

Latvija 

{Nosaukums} 

<{Adrese} 

{Pilsēta}, LV{pasta indekss }> 

Tel: + {telefona numurs} 

<{e-mail}> 

 

United Kingdom 

{Name} 

<{Address} 

{Town} {Postal code} – UK> 

Tel: + {Telephone number} 

<{e-mail}>> 

 

  

This leaflet was last revised in <{MM/YYYY}><{month YYYY}>. 868 

 869 

<This medicine has been given ‘conditional approval’. This means that there is more evidence to come 870 

about this medicine. 871 

The European Medicines Agency will review new information on this medicine at least every year and 872 

this leaflet will be updated as necessary.> 873 

 874 

<This medicine has been authorised under ‘exceptional circumstances’. This means that <because of the 875 

rarity of this disease> <for scientific reasons> <for ethical reasons> it has been impossible to get complete 876 

information on this medicine. 877 

The European Medicines Agency will review any new information on this medicine every year and this 878 

leaflet will be updated as necessary.> 879 
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 880 

<Other sources of information> 881 

 882 

Detailed information on this medicine is available on the European Medicines Agency web site: 883 

http://www.ema.europa.eu<, and on the website of {name of MS Agency (link)}>. <There are also links to 884 

other websites about rare diseases and treatments.>  885 

 886 

<This leaflet is available in all EU/EEA languages on the European Medicines Agency website.>  887 

 888 

<------------------------------------------------------------------------------------------------------------------------> 889 

 890 

The following information is intended for healthcare professionals only: 891 

 892 

- The complete SmPC of {(Invented) name} is provided as <a separate document> <as a tear-off section at 893 

the end of printed leaflet> in the product package, with the objective to provide healthcare professionals 894 

with other additional scientific and practical information about the administration and use of this 895 

radiopharmaceutical. 896 

Please refer to the SmPC included in the box. 897 

 898 


